
 

 

 

 

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

Division of Environmental Assessment and Restoration,  

Bureau of Watershed Restoration  

SOUTHWEST DISTRICT • TAMPA BAY TRIBUTARIES BASIN  
 
 

Final TMDL Report 
 

Fecal Coliform TMDL for Trout 
Creek (WBID 1455) and Mill Creek 

(WBID 1542A) 
 
 
 

Kristina Bridger 
David Tyler 

 
 

 
 
 
 
 

July 2009 
 

 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

ii 

 

Acknowledgments 

This TMDL analysis could not have been accomplished without significant contributions from 
staff in the Florida Department of Environmental Protection’s Southwest District Office, 
[...]
Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

7 

 

Table 2.1 Verified Impairments for Trout Creek (WBID 1455) and Mill Creek 
(WBID 1542A) 

WBID 
Waterbody 

Segment Name 

Parameters 
Included on the 
1998 303(d) List 

Parameter 
Causing 

Impairment 

Projected 
Year for 
TMDL 

Development* 
1455 Trout Creek  Fecal Coliform Fecal Coliform 2008 

1542A Mill Creek Fecal Coliform Fecal Coliform 2008 

*The projected year for the fecal coliform bacteria TMDLs was 2008, but the Settlement 
Agreement between EPA and Earthjustice, which drives the TMDL development schedule for 
waters on the 1998 303(d) list, allows an additional nine months to complete the TMDLs.  As such, 
these TMDLs must be adopted and submitted to EPA by September 30, 2009.   

 
 
 

Table 2.2 Summary of Fecal Coliform Data Collected During Verification 
Period (January 2001 – June 2008) for Trout Creek (WBID 1455) 
and Mill Creek (WBID 1542A) 

Waterbody 
Segment 

Name 

Total 
Number 

of 
Samples 

IWR-required 
number of 

exceedances for 
the Verified List 

Number of 
observed 

exceedances 

Number of 
observed 

nonexceedances 

Number of 
seasons 
data was 
collected 

Mean Median Min Max 

Trout Creek  60 10 11 49 4 339.5 180 10 2,000 
Mill Creek 73 12 25 48 4 834 200 20 20,000 

 
 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

8 

 

Fecal Coliform Data for Trout Creek (WBID 1542A)

0

500

1000

1500

2000

2500

12/06/99
04/19/01

09/01/02
01/14/04

05/28/05
10/10/06

02/22/08
07/06/09

Date

Fe
ca

l C
ol

ifo
rm

 (c
ou

nt
s/

10
0m

L)
Fecal Coliform

 

Figure 2.1 Fecal Coliform Measurements for Trout Creek 
(Verification Period: January 2001 – June 2008)  

 

Fecal Coliform Data for Mill Creek (WBID 1542A)

0

1000

2000

3000

4000

5000

12/6/1999
4/19/2001

9/1/2002
1/14/2004

5/28/2005
10/10/...

2/22/2008
7/6/2009

Date

Fe
ca

l C
ol

ifo
rm

 (c
ou

nt
s/

10
0m

L) Fecal Coliform

 

Figure 2.2 Fecal Coliform Measurements for Mill Creek 
(Verification Period: January 2001 – June 2008)  



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

9 

 

Chapter 3.  DESCRIPTION OF APPLICABLE WATER 
QUALITY STANDARDS AND TARGETS 

3.1 Classification of the Waterbody and Criteria Applicable to the TMDL 

Florida’s surface waters are protected for five designated use classifications, as follows: 
 
Class I  Potable water supplies 
Class II  Shellfish propagation or harvesting 
Class III  Recreation, propagation, and maintenance of a healthy, well-

balanced population of fish and wildlife 
Class IV  Agricultural water supplies 
Class V Navigation, utility, and industrial use (there are no state 

waters currently in this class) 
 

Trout Creek and Mill Creek are Class III waterbodies, with a designated use of recreation, 
propagation, and maintenance of a healthy, well-balanced population of fish and wildlife.  The 
Class III water quality criteria applicable to the impairment addressed by this TMDL are fecal 
coliform. 

 

3.2 Applicable Water Quality Standards and Numeric Water Quality Target 

Numeric criteria for bacterial quality are expressed in terms of fecal coliform bacteria 
concentrations.  The water quality criteria for protection of Class III waters, as established by 
Chapter 62-302, F.A.C., states the following: 

 
Fecal Coliform Bacteria: 
 
The most probable number (MPN) or membrane filter (MF) counts per 100 
ml of fecal coliform bacteria shall not exceed a monthly average of 200, nor 
exceed 400 in 10 percent of the samples, nor exceed 800 on any one day. 
 
 

The criterion states that monthly averages shall be expressed as geometric means based on a 
minimum of 10 samples taken over a 30-day period.  During the development of this TMDL 
there were insufficient data (fewer than 10 samples in a given month) available to evaluate the 
geometric mean criterion for fecal coliform bacteria.  Therefore, the criterion selected for the 
TMDL was not to exceed 400 MPN/100mL in any sampling event for fecal coliform.  The 10 
percent exceedance allowed by the water quality criterion for fecal coliform bacteria was not 
used directly in estimating the target load, but was included in the TMDLs margin of safety (as 
described in subsequent chapters). 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

10 

 

Chapter 4:  ASSESSMENT OF SOURCES 

4.1 Types of Sources 

An important part of the TMDL analysis is the identification of pollutant source categories, 
source subcategories, or individual sources of fecal coliforms in the Trout Creek (WBID 1455) 
and Mill Creek (WBID 1542A) watersheds and the amount of pollutant loading contributed by 
each of these sources.  Sources are broadly classified as either “point sources” or “nonpoint 
sources.”  Historically, the term point sources has meant discharges to surface waters that 
typically have a continuous flow via a discernable, confined, and discrete conveyance, such as 
a pipe.  Domestic and industrial wastewater treatment facilities (WWTFs) are examples of 
traditional point sources.  In contrast, the term “nonpoint sources” was used to describe 
intermittent, rainfall driven, diffuse sources of pollution associated with everyday human 
activities, including runoff from urban land uses, agriculture, silviculture, and mining; discharges 
from failing septic systems; and atmospheric deposition. 
 
However, the 1987 amendments to the Clean Water Act redefined certain nonpoint sources of 
pollution as point sources subject to regulation under the EPA’s National Pollutant Discharge 
Elimination Program (NPDES).  These nonpoint sources included certain urban stormwater 
discharges, including those from local government master drainage systems, construction sites 
over five acres, and a wide variety of industries (see Appendix A for background information on 
the federal and state stormwater programs). 
 
To be consistent with Clean Water Act definitions, the term “point source” will be used to 
describe traditional point sources (such as domestic and industrial wastewater discharges) and 
stormwater systems requiring an NPDES stormwater permit when allocating pollutant load 
reductions required by a TMDL (see Section 6.1).  However, the methodologies used to 
estimate nonpoint source loads do not distinguish between NPDES stormwater discharges and 
non-NPDES stormwater discharges, and as such, this source assessment section does not 
make any distinction between the two types of stormwater. 

 

4.2 Potential Sources of Fecal Coliform in the Trout Creek (WBID 1455) and Mill 
Creek (WBID 1542A) Watersheds 

4.2.1 Point Sources 

NPDES Wastewater Facilities 

Trout Creek 
In the Trout Creek (WBID 1455) watershed two NPDES permitted surface water discharge 
wastewater facilities exist within the watershed.  Wastewater facility Pebble Creek Village 
WWTF (FL 0039896) with the Domestic Wastewater Program and wastewater facility Shell 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

11 

Station – Dona Michelle Blvd (FLG 911987) with the Industrial Wastewater Program.  FDEP 
does not expect the Industrial wastewater facility Shell Station – Dona Michelle Blvd to 
contribute to the fecal coliform load.  The Domestic wastewater facility Pebble Creek Village 
WWTF is a potential fecal contributor.  The facility is located on 10210 Regents Park Drive, 
Tampa, FL.  Treatment facilities: An existing 0.4 mgd three months average daily flow (3MADF) 
Type II RABCO process advanced domestic wastewater treatment facility nitrification/de-
nitrification process consisting of the following units: a headworks with a grit removal chamber, a 
single coarse bar screen with bypass channel, and an odor scrubbing system of 8,000 gallons, 
one flow equalization basin of 51,800 gallons total volume, two aeration tanks of 345,800 
gallons of total volume, one de-nitrification basin of 21,150 gallons, one re-aeration tank of 
13,700 gallons, a first stage clarifier of 108,000 gallons and 1,286 square feet, a second de-
nitrification basin of 24,000 gallons, a second re-aeration tank of 24,000 gallons, a second stage 
clarifier of 101,000 and 1,286 square feet, three de-nitrification filters of 270 square feet total 
surface area, one mudwell of 21,660 gallons, one clearwell of 3,300 gallons, two chlorine 
contact tanks of 25,300 gallons total volume and one effluent pumping station of 5,000 gallons.  
For reclaimed water, sodium hypochlorite liquid system is injected to the inlet of each chlorine 
contact chamber.   
 
The effluent is transferred through three 12-lamp ultraviolet light pressure vessels for surface 
water high level disinfection, thence to the surface water discharge location D001 described 
below.   
 
Residuals are treated by directing waste activated sludge from both clarifiers to an aerated 
digester basin of 67,800 gallons, from which the residuals are transferred to a sludge holding 
tank of 9,000 gallons where lime stabilization is accomplished.  Stabilized residuals are 
disposed by means of land application.   
 
Filter backwash is returned to the flow equalization basin.  Methanol is injected prior to the de-
nitrification filters and ferric sulfate is injected into the plant influent line prior to the headworks 
for odor control and to aid in phosphorus removal when discharging to D-001.  Effluent quality is 
continuously monitored for turbidity as a measure of TSS and chlorine residual, when going to 
the slow rate land application system, as a measure of disinfection effectiveness.  Chemical 
feed is available on a standby status as a settling aid.  Effluent failing to meet Part III public 
access quality standards is directed by means of an automatic valve system to reject storage 
basin of 191,400 gallons.   
 
Effluent which does meet Part III quality standards is transferred to the Pebble Creek Golf 
Course for reuse.  The storage, discharge, and reject functions are controlled, sequenced and 
operated during staffed and unstaffed periods according to procedures set forth in the plant 
Operating Protocol in order to assure maximum reliability and safeguards on the quality of the 
reclaimed water.  Plant alarm systems are remoted by teledial systems to plant operational 
personnel during non-duty periods.  Standby emergency power is provided by a 125 KW 
autostart generator. 
 
Disposal: (Surface water discharge) An existing 0.4 mgd annual average daily (AADF) permitted 
discharge to Pebble Creek to Trout Creek (Class III fresh waters) at discharge location D-001.  
The outfall structure is approximately 12 inch diameter PVC pipe through the creek bank with 90 
degree elbow and stone riprap with no diffuser, with the pipe outlet approximately three feet 
above the water level.  Intermittently discharging stormwater storage ponds for Part III reclaimed 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

12 

water is stored in stormwater storage lake system, Pebble Creek Golf Course Storage Lake 
System, which intermittently discharges to Trout Creek. 
Reuse: (Land application) An existing 0.40 mgd annual average daily (AADF) permitted capacity 
Part III public access reuse system (R-001) serving Pebble Creek Village Golf Course (55.9 
acres, 1.0 inches per week); and Pebble Creek Village driving range (8.0 acres, 1.0 inches per 
week).  Diurnal storage is available at the golf course in an unlined isolated storage pond 
approximately 800,000 gallons capacity.  Effluent quality is continuously monitored at the source 
wastewater treatment plants for high level disinfection in accordance with the facility’s approved 
operating protocol to assure maximum reliability and safeguards on the quality of the reclaimed 
water.   
 
Permitted Limitations: The surface water discharges effluent limitations for flow (D-001) is 0.40 
mgd annual average and for fecal coliform is 25/100 mL in a single sample.  The reuse and land 
application systems reclaimed water limitations for flow (R-001) is 0.40 mgd annual average and 
for fecal coliform is 25/100 mL in a single sample.  Other limitations and monitoring and 
reporting requirements for flow (total plant) is 0.40 mgd annual average. 
 

Mill Creek 
In the Mill Creek (WBID 1542A) watershed two NPDES permitted surface water discharge 
wastewater facilities exist within the watershed.  Wastewater facility Plant City – City of WRF 
(FL 0026557) with the Domestic Wastewater Program and wastewater facility Kerry I & F 
Contracting Company (FL 0037389) with the Industrial Wastewater Program.  FDEP does not 
expect the Industrial wastewater facility Kerry I & F (Hillsborough Crystals International, Inc.) to 
contribute to the fecal coliform load.  The Domestic wastewater facility Plant City – City of WRF 
is a potential fecal coliform contributor; however, the facility discharges outside the boundaries 
of the Mill Creek watershed.   
 
   

Municipal Separate Storm Sewer System Permittees 
Municipal Separate Storm Sewer Systems (MS4s) may discharge fecal coliform to waterbodies 
in response to storm events.  To address stormwater discharges, the EPA developed the 
NPDES stormwater permitting program.  The stormwater collection systems in the Trout Creek 
watershed are maintained by Hillsborough County (#FLS 000006), Pasco County (#FLS 
000032), and Tampa Bay Palms Community Development District (FLR04E070).  The 
stormwater collection systems in the Mill Creek watershed are owned and operated by 
Hillsborough County (#FLS 000006) and City of Plant City (Hillsborough Co-permittee). 
 

4.2.2 Land Uses and Nonpoint Sources 

Additional fecal coliform loadings to Trout Creek (WBID 1455) and Mill Creek (WBID 1542A) are 
generated from nonpoint sources in the basin.  Potential nonpoint sources of coliforms include 
loadings from surface runoff, wildlife, livestock, pets, leaking sewer lines, and leaking septic 
tanks. 
 



Final TMDL Report: Trout Creek (WBID 1455) and Mill Creek (WBID 1542A), 
Fecal Coliform  

 

 
Florida Department of Environmental Protection 

 

13 

Nonpoint source pollution, unlike pollution from industrial and sewage treatment plants, comes 
from many diffuse sources.  Nonpoint pollution is caused by rainfall moving over and through 
the ground.  As the runoff moves, it picks up and carries away natural and human-made 
pollutants, finally depositing them into lakes, rivers, wetlands, coastal waters, and even 
underground sources of drinking water (EPA, 1994).   
 
An exceedance under dry weather conditions could be considered as stemming primarily from 
baseflow, which carries the pollutant from the surficial aquifer.  Baseflow pollution could result 
from many different sources, including failed septic tanks and sewer lines, which are covered in 
more detail later in this chapter.  Livestock, pets, and wildlife (birds, raccoons, rabbits, and etc) 
could also contribute to the fecal coliform exceedances in the watershed because these animals 
have direct access to the stream, especially under low-flow conditions. 
 

Wildlife 
Wildlife deposit coliform bacteria with their feces onto land surfaces, where they can be 
transported during storm events to nearby streams.  Some wildlife (such as otters, beavers, 
raccoons, and birds) deposits their feces directly into the water.  The bacterial load from 
naturally occurring wildlife is assumed to be background.  In addition, any strategy employed to 
control this source would probably have a negligible impact on attaining water quality standards. 